For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 48

1170 S/N 1HO19H - 1H310H

Wy
4V IR AT all}

. / \:1/-
,ztxmﬁ\mm, [ m/ lvr /’ \\\\\

_m___,.,Hu.u-l A y--.wd
an mmw w_

A
WA\

Mﬁ '..Mul\\. \\
ANE \\\& ..
/ ,

O 2\
l/ . \mr “” mm vuuw = |...||u

m
A

lfanV

vnrn-
i} .
\
\
< :_ i’y
H ’/ .

/
[ h\\ \ -
X\ \
\ o
,_.3//
A \
4]

e

o Il \
M P NN 3w -t

_nu,rm_

42" Cutting Deck Assembly

v
f / 0

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H Page 2 of 48
42" Cutting Deck Assembly

Ref#  Part Number Qty S/P/F  Description
4  683-0254 1 S  Deck Adjustment Bracket w/ Weld Nut
9 710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
11  710-0650 1 /P Self Tapping Screw, 5/16-18 x .875
12 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
13  710-1260A 1 /P Self Tapping Screw, 5/16-18 x .75
17  712-0417A 1 /P Hex Flange Nut, 5/8-18
19 712-3027 1 S  Hex Flange Lock Nut, 1/4-20
20 714-0104 1 S Internal Cotter Pin, .072 x 1.12
21  717-1553A 1 S  Deck Adjustment Gear
22  731-1032B 1 S  Side Discharge Chute Assembly
23  732-0306 1 S  Compression Spring, .406 x .531 x 1.75
25  734-0973 1 /P Deck Wheel, 5 x 1.38
26  736-0105 1 /P Bell Washer, .401 x .87 x .063
27  736-0119 1 S  Lock Washer, 5/16
29  738-0373 1 S  Shoulder Spacer, .498 x 1.53
32 747-1116 1 /P Deck Release Pin
40 16606 1 S  Retainer Hook
41  618-0427 1 S  Spindle Assembly w/ Fitting, 5.75 Dia
42  683-0198B 1 S  42-inch Deck Shell
43  710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
44  712-0181 1 S  Top Lock Jam Nut, 3/8-16
45  712-0271 1 /P Hex Sems Nut, 1/4-20
?46  712-3006 1 /P Hex Nut, 1/4-20
47  731-2231 1 S Belt Cover
48  736-0270 1 /P Bell Washer, .265 x .75 x .062
49  742-0616 1 S  Three-in-one Blade, Star Center, 21.23
51 731-1643A 1 S  Mulch Plug, 42-inch Decks
52  712-3087 1 /P Wing Nut, 1/4-20
53 712-0291 1 S  Center Lock Nut, 1/4-20
54  710-0106 1 /P Hex Cap Screw, 1/4-20 x 1.25
55  753-0873 1 /P 42-inch Deck Assembly Complete (w/o mulch

kit)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 48

1170 S/N 1HO19H - 1H310H

Briggs & Stratton Industrial Plus Single

4
po T O A= )
bl i \A..i A0 L) SN
AN (W
/ ) -/ 6 /,‘cr’; \ !
_h‘ _‘v\ ¥ i /._ \“\\ // \_"vf. M [W.’. ”A.m” wln..i...... -||../19 ..... X m
,r.._‘\ // L ey i & \ o
\ \ = "
\ / AN\AQ £ “ MAM ~3 \H\\ pU.
\ [ /ﬂ/u-r _vu/ v\ P —— &5
N X m % X h +
\ \A_ / \ w
/ \ { / /
AN / \ \ \ o
ﬁw \ /Y Annr.ﬂ"uuuuulAnI} mlv ! A_%w Mm“ q
\ @_‘. %\“ / o W
A \\mmmmn A ” O
‘V\ \ \\ m
,, /)
\..nﬂl V \ \ y
AA a"__\ )} -
/I..n“\
/ﬂmm w W

g/ \\
2 )



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Briggs & Stratton Industrial Plus Single

Page 4 of 48

Ref # Part Number

¢
<

S/P/F  Description

1 710-0227 1 /P Self-tapping Screw, #8-18 x.5
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x.5
3  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
4  710-1237 1 Screw, #10-32 x .625
5 710-1314 1 S  Socket Cap Screw, 5/16-18 x .625
6 710-1315 1 /P Self-tapping Screw, 3/8-16 x 1.25
9  726-0205 1 /P Hose Clamp
10 736-0119 1 S  Lock Washer, 5/16
13  751-0535 1 Fuel Line Hose
14  751-0564 1 S  Muffler Deflector
18  751-3140 1 S  Oil Drain Valve
19 751-3141 1 S  Oil Drain Hose
20 751-3142 1 Oil Drain Cap
21  783-0615 1 S  Muffler Heat Shield
25 746-1084 1 S  Throttle/Choke Cable (Industrial Plus Single)
26  751-0619 1 S  Exhaust Pipe (Industrial Plus Single)
27 751B213146 1 /P Casing Clamp
28  751-0617 1 S  Muffler, Single Inlet
29 712-0271 1 /P Hex Sems Nut, 1/4-20 (For starter cable)
30 721-0208 1 S  Exhaust Gasket (Industrial Plus Single)
31 732-0966 1 Extension Spring, .275 x 1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 48

1170 S/N 1HO19H - 1H310H

Briggs & Stratton Industrial Plus Twin

A\
Y
S NN
Wy AN e
) \ ,
b ,”.Ie A\Hkg /wm / ,,, ‘A mw.u(
\ “ h A\ ~ AI /ﬁ '. J(Y —

P o~ ! ,M Yﬂ _\.l, A s ), .

PR Y9)

£ ., ., \ . e

R wr..m\wAnw ) ””“m””,/..; o 2w \ mam:..___{\

o A NN N, v
R \g>-o/ ﬁm“"yx . ,_ES ./

\ / \ ,,A / Mr- _ H%Er <= \
RYZEEAN H_ ) c\_\ PR
“wg \“\\ } Awwm mm 5 e ®w
o \“\ \\mw. I\

'\ U
/ R“\ / \anw“\,_ A anfd
s/ \ \ / m‘\ \ m‘"\_}, ,
C \ \ N\ // ?,. A
S AN
/ / /,, / g
\ " 7 \ \ - =
Qu\ A(V \\\ \\ y \f.m uuumnlluw
o™ “\\ \ . \ \
/ﬂﬂll\“\“\y\ 4 \\\ m\..ulllll L\\
/mmm\“\. <l W‘.
) P uHum ............... <3

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Briggs & Stratton Industrial Plus Twin

Page 6 of 48

Ref#  Part Number Qty S/P/F  Description
1 710-0227 1 /P Self-tapping Screw, #8-18 x.5
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x.5
3  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
4  710-1237 1 Screw, #10-32 x .625
5 710-1314 1 S  Socket Cap Screw, 5/16-18 x .625
6 710-1315 1 /P Self-tapping Screw, 3/8-16 x 1.25
7 712-3017 1 S  HexNut, 3/8-16
8 721-0460 1 Exhaust Gasket (Industrial Plus Twin)
9  726-0205 1 /P Hose Clamp
10 736-0119 1 S  Lock Washer, 5/16
11 736-0300 1 S  Flat Washer, .406 x 875 x .059
12 751B221535 1 /P Casing Clamp
13  751-0535 1 Fuel Line Hose
14  751-0564 1 S  Muffler Deflector
15 751-0616 1 S Muffler, Twin Inlet
16  751-0650 1 S  RH Exhaust Pipe (Industrial Plus Twin)
17  751-0651 1 S  LH Exhaust Pipe (Industrial Plus Twin)
18  751-3140 1 S  Oil Drain Valve
19 751-3141 1 S  Oil Drain Hose
20  751-3142 1 Oil Drain Cap
21  783-0615 1 S  Muffler Heat Shield
22  783-0625B 1 S  Engine Heat Shield
23  722-0263 1 S  Foam (Fits over fuel line)
24  746-1086 1 S  Throttle Cable (Industrial Plus Twin)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 48

1170 S/N 1HO19H - 1H310H

Drive System & Rear Wheels

/

%

. S X e
Ry
" o i mm w_\ w\\uwﬂuﬂ/m/ \
/ ‘ | V ]
,@‘\ AR b L %N\ \ N /mmmu»v““\ N
= \\\“.y SIA N xy///ﬂ..n- \ LR
"o v m mn .,..TA A S\ R NN m
. | -4 Qe N \ , N
W\ "~ w0\ N\ \ , oe] O
\ X VQW/ mhumﬂmw 5 o " ‘
@ e m.uw. 0 K O\ e * . / C
"\ Y we\., .Nw/ NN N N
AN « L / o ' +
o o /. \ N //, - ,v_\_ w
s ..1 ' L . /
oo S ove N € Mn" @ @ oo (@]
S S /N @ o Nu
/ \\\\ ) A“. i
v /7 o a diis \ " W
7 S .
A_v_e 4 l_aw \\\ \\ // .n\ / m
i AP =
R )r ) N
o n S o 5 3 >~
. m ........... \ p/A s . \
g /) N \ S
N, e ‘m . . ) _ s.ll%.-!.m...-&.! N A...V1| s o \ -
& el /" ‘ -y ‘. o N7 22 N/
e - \\ © ‘ _7..4/#-.“ m VA, \\ -
RN 0y, JH T T T e T ;.A_q-[‘_\\ ‘“ e
\\ \“ ,Aw 7 Q WA “\ \ \\
.....‘“ Pttt S
f/
\\
. : “ “\
N KN / 7/
1Y A \
\
/
Ay AV Ay Ay Ay A
\\ \\ ‘\ ’ r \ln:lluluvll
“mw Mm“ 0 /o o — m —mmv.ll.ll..ﬁunnuuu w
,,/
AN
\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Drive System & Rear Wheels

Page 8 of 48

Ref#  Part Number Qty S/P/F  Description
1 783-1015 1 S  Shift Lever Support
2 17840 1 S  Transaxle Mounting Bracket
3 618-0307C 1 S  Single-speed Transmission Assembly
4  631-0009 1 S  Shifter Knob
5 647-0045 1 Shift Lever
6 656-0048 1 S  Variable-speed Pulley Assembly
7  656-0051A 1 /P Transmission Pulley, 8.5 x .5-36
8 683-0251 1 Double-idler Bracket
9 710-0189 1 /P Hex Cap Screw, 5/16-18 x 3
10 710-0227 1 /P Self-tapping Screw, #8-18 x .5
11  710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
12 736-0272 1 S  Flat Washer, .51 x 1.0 x .060
13  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
14  710-0642 1 /P Self-tapping Screw, 1/4-20 x .75
15 710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25
16 711-0677 1 S Ferrule, 5/16-18
17  712-0241 1 /P Hex Nut, 3/8-24
18 712-0378 1 /P Hex Nut, 7/16-20
19 712-0431 1 S  Flange Lock Nut, 3/8-16
20 712-0798 1 /P Hex Nut, 3/8-16
21  712-3004A 1 /P Flange Lock Nut, 5/16-18
22  712-3008 1 S Jam Nut, 3/8-16
23 714-0111 1 S  Cotter Pin
24  714-0149B 1 S Internal Cotter Pin
25 723-3018 1 S Ball Joint
26  725-1644 1 Short Spring Switch
27  726-0320 1 S  Insulator Nut Plate
28 732-0384 1 S  Extension Spring, .62 Dia. x 6.12
29  732-0525 1 Compression Spring Clip
30 732-0716 1 S  Extension Spring, .59 OD x 4
31 732-0963 1 Extension Spring, .50 Dia. x 6.37 (hooks to
flange, 783-0650, in frame)
32  736-0105 1 /P Bell Washer, .401 x .87 x .063
33  736-0140 1 S  Flat Washer, .385 x .62 x .063
34  736-0169 1 S  Lock Washer, 3/8
35 736-0275 1 S  Flat Washer, 5/16
36  736-0407 1 Bell Washer, .45 x 1.0 x .602
37 736-3010 1 /P Flat Washer, .407 x .812 x .135
38 738-0322 1 S  Shoulder Screw, .625 x .217
39 747-1122 1 Brake Rod
40  747-1123A 1 /P Belt Guard
41 747-1127 1 Idler Adjustment Rod, 3/8
42  747-1156 1 S  Shift Rod Referto 753-0868
42  783-0637 1 S  Shift Lever Support Not shown, Refer to
753-0868
42  783-0714 1 S  Adjustable Shift Bracket Not shown, Refer to
753-0868
43  711-0736 1 /P Adjustment Ferrule, 1/4-20 x 1.0
44  748-0372 1 Shoulder Spacer, .38 ID
45  754-0467 1 S  Variable-speed Belt
46  754-0468 1 S  DriveBelt
a7 7560081  WWW.MWMOV¢E! palilit. 2a$ap



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Drive System & Rear Wheels

Page 9 of 48

Ref#  Part Number Qty S/P/F  Description

49  783-0667A 1 S  Transmission Torque Bracket

50 783-0669 1 S Idler Bracket

52  647-0031 1 S  Brake Control Assembly

53 647-0032 1 S  Speed Control Assembly

54  683-0266 1 Drive Pedal Assembly

55  712-0431 1 S Flange Lock Nut, 3/8-16

56  711-0736 1 /P Ferrule, 1/4-20

57 711-1363 1 Pin, 3/8-16 x 2.43

58 714-0104 1 S  Cotter Pin

59  732-0437 1 Compression Spring, .34 OD x 1.0

60  732-0955 1 Extension Spring, .50 OD x 1.41

61  735-0662 1 Drive Pedal Pad

62  735-3049 1 S Brake Pedal Pad

63  736-0140 1 S  Flat Washer, .281 x .5 x .0625

64  736-0187 1 /P Flat Washer, .64 x 1.24 x .06

65 736-0204 1 /P Flat Washer, .344 x .062 x .03

66  738-0155 1 S  Shoulder Screw, .437 x 1.62

67  738-0507B 1 S  Shoulder Screw, .5 x .434

68  741-0225 1 S  Hex Flange Bearing

69  741-3065A 1 S  Split Hex Flange Bearing

70  747-1137 1 Cruise Control Rod

71  747-1138 1 Brake Lock Control Rod

72  748-0413 1 Cruise Latch

73  748-0415A 1 S  Spacer, 5/16 x 1.54

75  783-0732 1 S  Drive Lockout Bracket

76  783-0773 1 Brake Pedal

77  783-0780A 1 S  Neutral Return Bracket

78  683-0304 1 S  Lower Frame Assembly

79  783-1031 1 Hitch Plate

80  736-0242 1 /P Bell Washer, .34 x .872

81 710-0627 1 /P Hex Cap Screw, 5/16-24 x .75

82  634-0177 1 /P Wheel Assembly Complete 20 x 10 x 8

82  734-1675 1 Wheel Assembly Complete 20 x 8 x 8

82 634-0070 1 /P Rim Only Not Shown

82  734-0255 1 S AirValve Not Shown

82  734-1873 1 Tire Only Not Shown, 20 x 10 x 8, Square
Shoulder

82 734-1730 1 Tire Only Not Shown, 20 x 8 x 8, Square
Shoulder

83  731-2290A 1 /P Hub Cap Not Shown

84  710-0778 1 /P Self-tapping Screw, 1/4-20 x 1.5

85  750-0556 1 Spacer

86  710-1026 1 /P Self-tapping Screw, 1/4-20 x 1.75

87  750-0768 1 Spacer

88  710-1260A 1 /P Self-tapping Screw, 5/16-18 x .75

89  710-1650 1 /P Self-tapping Screw, 5/16-18 x .875

90 710-0859 1 /P Hex Cap Screw, 3/8-16 x 2.5

91  736-0430 1 /P Flat Washer, .350 x 1.59 x .062

783-0653B 1 S  Stearing Support Bracket Not shown
OEM-190-916 1 S  Tire Chains For 20 x 10 x 8 tire (must be used

on this model); Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 10 of 48

1170 S/N 1HO19H - 1H310H

Electrical

<t

e

s T Y

\ \ L
/) Q/ // \
0n O g m,;" m/ 0O o
. ””M / /ﬂ”o,
=T AN
/Jﬂﬂ
R
/
LBE| /
/ /

—ET [P

4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H Page 11 of 48

Electrical
Ref#  Part Number Qty S/P/F  Description

1 625-0051 1 S  Bulb/Socket Headlight Assembly
2  629-0939 1 Wiring Harness w/o Ref. 14
3 629-0126 1 Harness Adapter, #18 x 5
4  710-0599 1 /P Self-Tapping Screw,1/4-20x.5
5 712-3006 1 /P Hex Nut, 1/4-20
6  725-1426 1 S  Solenoid, 12-volt, 100 Amp
7  725-1657A 1 S  Snap Mount Safety Interlock Switch (Brake)
8 725-1741 1 S  Ignition Switch
9 725-1743 1 S Indicator Monitor / Hour Meter

10 725-1745 1 S  Ignition Key

11 725-1747 1 S  Safety Plunger Switch (Seat)

?12  736-0222 1 S  External Lock Washer, 1/4

13  736-0329 1 S  Lock Washer, 1/4

14 629-0309 1 S  Headlight Harness

15  725-1752 1 S  Electric PTO Switch

16  783-0462 1 /P Retainer Bracket

?17  725-3007A 1 /P Positive Terminal Cover (Boot)
18  729-0357 1 Fuse Holder
19 725-1381 1 S  20-amp Fuse

WWW.mymowerparts.com



Page 12 of 48

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine (Single) Assembly (Model 1170)

1170 S/N 1HO19H - 1H310H

—— ﬁ \R”)/ \ﬂ//
/AL T\
m“um .h%\ lJﬂM\h%WV‘ %Mf/ // 4w-.. IIIII J_ﬂmmmmnl.um!.
”mm, S mmm{\.\,wf //,wr.nﬂw‘ ,HUVAH Mr lllllll J _m“. — ““ HHMHMW.
2 g N T . - I A |
I o ™ ‘ " o) A /Q
J < ™ \ n A \wu Amm.\\\ .%rl...l mm e
- - \11 VRN / 7 $ , mh /AnJ |||||||
o \\\ /5500 Il mvw ) \&
VAR =4
\\\\L \.lnh.\n\fm ammmM(mmm \ﬁA e H ~
i @ MR/ § HHN mw , .
g = ,,”/7 N wum\@ Q) Mm\w \w\//
ot B o =l V2 e 4 7N
I3 ga N X747 ﬁ i |
i ¥ 0 e p % w mmmmmmmmm Jri— »nwg W
- - ORI\ % il N\
- il S = =
N vl RN/ ~ _
N =) 5 % X
N =N \
= .
G ,. \“Hmu \ )
o) 5 =R B @R
0 o T
) w L 4 \\uunHYWv /&WM-
RN S o R “
(0).) @) B} o $
_ﬂv Nl _, fml / “““ i A%MWV
«r b 3 ol -
/ ) s 2 A
Y — : o\
& ® o f) 7 I W
3 o 4 £,
d 3 \\\ / [ 4 o ,u,
- g e ~ /4 w| o h
r ) v; ” = l 7/ /4 W
(X . ; ™/
mﬁ : f e \ ,@ { / . 2 /) ]
mmmwm nw.ﬂ{umnuﬁmmvurm “\mmmﬂw - AA\ - A \\\ .w
P N , , o
\ / \Wkﬂ/ s RN S S N P
[ /o V}. = F P W\ /A
&l /o WO " FR N A
A (A £\ 2R N/ Q)
90 ) o s x8 & o ARy
P\ S A N VPN pang 8 e
il ,,#% A muw|HuWWWV\\\\\A%MMUMWWWW_ :,,, mnﬂ/ AH‘NJ/ ™ 5
- - N - . L — ! "
* T Ay NAVAY N Pz G
v/ _ h- PP re .,A 4
) e[ _./ )5
\\ , AN @” \ ﬁm \“mm\
| © A\ A
/ Y v\/ N /ﬁ”/m \ P (O]
d \\ II,I /IW IIV Iy, — T\
- /e ., . , N }/f
0| 8 gleoe| | D18 N
(=] = oS = - S Y
= ™ o
v . Lx,,




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Single) Assembly (Model 1170)

Page 13 of 48

Ref#  Part Number Qty S/P/F  Description
1 BS-399265 1 /P Bushing/Seal Kit (Magneto Side)
2 BS-391086 1 S Oil Seal
3 BS-691328 1 /P Breather Tube
4  BS-495735 1 /P Breather Assembly
5 BS-27803 1 S  Breather Gasket
6 BS-691666 1 /P Screw (Breather Assembly)
7 BS-690180 1 Label Kit
8 BS-274271 1 Owner's Manual
9 BS-690499 1 Cylinder Shield

10 BS-690156 1 Cylinder Assembly

11 BS-691239 1 /P Counterweight Pin

12 BS-690959 1 /P Locating Pin

13 BS-491986 1 /P Governor Crank Bushing

14  BS-692407 1 /P Governor Shaft Seal

15 BS-691003 1 /P Screw (Cylinder Shield)

16 BS-222698 1 S  Flywheel Key

17 BS-693450 1 S  Camshaft

18 BS-693784 1 Pump Shaft

19 BS-690136 1 Crankshaft

20 BS-691284 1 /P Timing Gear

21 BS-691639 1 Timing Key

22 BS-691968 1 /P Governor/QOil Slinger

23 BS-691714 1 Counterweight Link

24  BS-691096 1 Screw (Counterweight)

25 BS-498319 1 Piston Pin (Standard)
BS-498320 1 Piston Pin (.005 O.S.)

26 BS-691299 1 /P Piston Pin Lock

27 BS-692423 1 Counterweight

28 BS-691239 1 /P Counterweight Pin

29 BS-692419 1 Connecting Rod (Standard)
BS-692420 1 Connecting Rod (.020 O.S.)

30 BS-692852 1 S  Screw (Connecting Rod)

31 BS-692271 1 Piston Assembly (Standard)
BS-692272 1 Piston Assembly (.010 O.S.)
BS-692273 1 Piston Assembly (.020 O.S.)
BS-692274 1 Piston Assembly (.030 O.S.)

32 BS-690162 1 S Ring Set (Standard)
BS-690164 1 Ring Set (.010 O.S.)
BS-690166 1 Ring Set (.020 O.S.)
BS-690168 1 Ring Set (.020 O.S.)

33  BS-490666 1 Bushing/Seal Kit (PTO Side)

34 BS-291675 1 S Oil Seal

35 BS-693582 1 Engine Sump

36 BS-692226 1 /P Crankcase Gasket (.015 Thick, Std)
BS-692406 1 /P Crankcase Gasket (.005 Thick)
BS-692405 1 /P Crankcase Gasket (.009 Thick)

37 BS-690770 1 Oil Pump Screen

38 BS-690528 1 /P Oil Pump Tube

39 BS-691680 1 /P Oil Drain Plug

40 BS-692125 1 /P Screw (Engine Sump)

41  BS-690189 1 Engine Gasket Set

42  BS-692410 1 Cylinder Head Gasket

43 BS-691917 WWW. mymowerﬁwmaeaner Base)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Single) Assembly (Model 1170)

Page 14 of 48

Ref#  Part Number Qty S/P/F  Description
44  BS-692137 1 /P Intake Gasket
45 BS-692138 1 O-Ring Seal (Intake Manifold)
46  BS-690589 1 /P O-Ring Seal (Oil Pump Cover)
47  BS-281370 1 S  Dipstick Tube Seal
48 BS-690868 1 Valve Seal
49  BS-691317 1 Oil Adapter Gasket
50 BS-272475 1 S  Rocker Cover Gasket
51 BS-691870 1 /P Dipstick/Tube Seal
BS-692707 1 S  Short Block

WWW.mymowerparts.com



Page 15 of 48

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H

Engine (Single) Carburetor & Head (Model 1170)

nm,. //W\ MU“ EE T~
W pe 7N\
& /| ma_, \
2 \ (oY #]
mmmr--...---\m““ “.w\], ..... R nv““v ////,Wuw.kt \\ u_aw_
NN )
\ ™
’ AT ) i
\“\ S mm&ﬁ \A P
o~ £ v/ /2 V“ /) g || \ AN
; \ { N “ 2 T ,rﬁ
LN 4
O &G 29| o9, |41
muw A/rnn...\.“\)(\ , Amyuww wwu § & = f ﬂmwv/ﬁw,
iy R ) » \ il 3
el Ve |
\\“ ;MA .\,,/w--mmwn W | _ A
ge=m0g e S
“\‘ ‘\mmWWMwu V‘\nwn..uwuﬂnl / R _ (=] .mmwﬁ
Vi “_\wmmmmwww\ — % QB L2
ﬂ\\\\\ (AN ) _‘mu .y v\\ ® N\ A\ mm. |
\\ A I ANTAY - \ mw
=) S dx
Am\\\Aﬁmw \xn\.,ﬂuulm /V\QW "\ AW b N , 1o
Rleleety e N Cr DB -
e ...\m--u\ PN
& \“\ / .hw,,/,/ \ 7o) ® ¥
2 / ™\ AN - \
A mmm“w \“\ /,,7 \\ - B = e
a A N i B B &
e’ A\nwwunuuuuﬁu%\ mnwm. m%w ,.. /ﬂ/ o~ Z
\ o \ 2 / // 7 -
\WW - a \\\&. o / /y | m:\\\
- 2
A@MMWV mmv ron /I [#8]
- 3 \mm: | e
- N \ \ ,
| L N,
nva A/,, \\ m“\ / A V
\ \ L/ ¢ o
\ ﬂv Y o\ = @,
) r”v o - - /AW /rfﬁm__, Y
< & & 9 @ S
B T & Tl e 33
D 73 ~ ©w
- o ~N
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H

Engine (Single) Carburetor & Head (Model 1170)

Page 16 of 48

Ref#  Part Number Qty S/P/F  Description
1 BS-690188 1 S  Cylinder Head
2 BS-691843 1 /P Valve Cap
3 BS-691279 1 /P Valve Spring
4  BS-495856 1 S  Exhaust Valve
5 BS-691752 1 S  Valve Retainer
6 BS-495857 1 S Intake Valve
7 BS-690868 1 Valve Seal
8 BS-692410 1 S  Cylinder Head Gasket
9 BS-692138 1 O-Ring Seal (Intake Manifold)
10 BS-272475 1 S  Rocker Cover Gasket
11 BS-690822 1 /P Push Rod Guide
12 BS-691095 1 /P Stud (Rocker Arm)
13 BS-691751 1 /P Rocker Arm
14  BS-691986 1 /P Rocker Arm Adjuster
15 BS-691909 1 /P Sparkplug Boot
16 BS-692003 1 /P Pushrod (Intake)
17 BS-692011 1 /P Pushrod (Exhaust)
18 BS-690564 1 Valve Tappet
19 BS-491055 1 S  Sparkplug
20 BS-690360 1 /P Screw (Cylinder Head)
21 BS-692492 1 S Rocker Arm Cover
22 BS-691148 1 Screw (Intake Manifold)
23  BS-272475 1 S  Rocker Cover Gasket
24  BS-690960 1 S  Screw (Rocker Arm Cover)
25 BS-495931 1 S  Choke Shaft Kit (LMT 153, 154)
26 BS-692344 1 Choke Valve (LMT 153, 154)
27 BS-690802 1 /P Spring/Seal Assy (Choke A Matic)
28 BS-690194 1 S  Carburetor
29 BS-494379 1 S  Throttle Shaft Kit
30 BS-691750 1 Throttle Valve
31 BS-691636 1 /P Screw (Throttle Valve)
32 BS-691326 1 /P Throttle Shaft Seal
33 BS-690602 1 Throttle Shaft Bushing
34 BS-690372 1 S  Screw (Drive Cap)
35 BS-495097 1 S  Choke Shaft Kit (LMT 155, 156)
36 BS-690464 1 Choke Valve (LMT 155, 156)
37 BS 691636 1 Screw (Choke Valve)
38 BS-690801 1 Spring/Seal Assy (LMT 155, 156)
39 BS-494381 1 /P Carburetor Float
40 BS-690525 1 /P Float Hinge Pin
41  BS-495933 1 /P Float Bowl
42  BS-281165 1 S  Float Bowl Gasket
43  BS-692255 1 /P Sealing Washer
44  BS-495800 1 Idle Speed Kit
45  BS-498030 1 Idle Mixture Kit
46  BS-691333 1 /P Limiter Cap
47  BS-692408 1 /P Main Jet (Standard)
BS-692411 1 /P Main Jet (High Altitude)
48 BS-690577 1 /P Inlet Seat (Gravity Feed)
BS-691780 1 /P Inlet Seat (Pump Feed)
49  BS-695005 1 Welch Plug
50 BS-692317 1 Hose Connector
51

S23155 |\, MymovPer Farsenrre



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Single) Carburetor & Head (Model 1170)

Page 17 of 48

Ref#  Part Number Qty S/P/F  Description
52 BS-692412 1 /P Carburetor Nozzle
53 BS-695005 1 Welch Plug
54 BS-692137 1 /P Intake Gasket
55 BS-690193 1 Intake Manifold
56 BS-690958 1 /P Nut (Carburetor)
57 BS-690227 1 Stud (Carburetor)
58 BS-497672 1 S  Fuel Solenoid
59 BS-692037 1 /P Wiring Harness
60 BS-691335 1 Wire Clip

WWW.mymowerparts.com



Page 18 of 48

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine (Single) Carburetor, Gasket & Starter (Model 1170)

1170 S/N 1HO19H - 1H310H

_
o )J .
@wa , 65
- & | n
({0 ﬂm— ﬁ
Tle |
P mmuy e
\ﬁ‘ /ﬂ, umw _._.__mw o ‘mmmuu.
A, ; o o
7 /\\ uma % @ N
7 OV
& (&, ®
>N Ammé & @
. [ N PO N iy
o e m\w g 20D M~
Vi N d oY T A
x\ 3 _\ mmmmmmwwy Ww " / @
L AT e
10 : u - %mm AP
~ N . ]
" \\nnumw ) /7 \“\ e |7 | /IWMWW\ ™
Am..\mw \\ LHMM.\ , \\Amwuﬁw?/ o
/mw\“mn A , \\\ Amv \\\\\.\lll/// \XAV A“mmv ,u./”i.v
/ (&2 o
AA\ A A // .nU, h @ nW..M \w
' \ \ & H._mm Y
@ \ A W& _\\'8)
o™ S | N Y
(4] )M / \A VWV IFNW\
& M.MLW@V MWV / TN 4
G v N iy M”,“vn“ﬂw ¢ W7
4 > 2.9 2 N R =
A‘ m-\“w,\ [ o " \ / ,,M, N Y 2 oh AAAMAWMH
@ - A\ - mmw h H | _avwv @mw@ , o ,\mm mmV mm”.ﬂrdz
AN o 2| | < NN
L M \v e WY =8 (2L m%/,u,,/,” AN
s LD o N
//mmwm ||||| _Q_m) | . rf\. Wmm mu
e Y iy Fs - R,
_:,M.,// - - = w 10 N,f
//Ammwwv Amw, S— _““ N o /UV.
P 0 < | -~
) (Y]
0 WY‘ "
% ol¥ m &=
o mmwv e - &
By g | L= [N &
o r—n )
. 'y =
) ~ [T & N MVW w@
€. A M (Y - Fo
nmvl\ NWU @Mﬂag i | %\\ \W I”M"Vm ===, QdMlluU ]
< i) /14 m\\\w — P
S ¢ g B
225
| v M H\.HM\
o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Single) Carburetor, Gasket & Starter (Model 1170)

Page 19 of 48

Ref#  Part Number Qty S/P/F  Description
1 BS-695412 1 Carb (choke-a-matic and manual choke)
2 BS-695421 1 Throttle Shaft Kit
3 BS-695418 1 Throttle Valve
4 BS-690718 1 Screw (Throttle Valve)
5 BS-690998 1 Throttle Shaft Seal
6 BS-695420 1 Choke Shaft Kit
7 BS-695419 1 Choke Valve
8 BS-690718 1 Screw (Choke Valve)
9 BS-695414 1 Choke/Throttle Shaft Seal
10 BS-692137 1 /P Intake Gasket
11 BS-694914 1 Carburetor Float
12 BS-694918 1 Float Hinge Pin
13  BS-695408 1 Idle Speed Kit
14  BS-695409 1 Choke Return Spring
15 BS-690727 1 /P Welch Plug
16 BS-695415 1 Main Jet
BS-695416 1 Main Jet (High Altitude)
17 BS-695417 1 Float Bowl
18 BS-695426 1 Float Bowl Gasket
19 BS-695410 1 Sealing Washer
20 BS-695407 1 Float Bowl Screw
21 BS-695425 1 Idle Mixture Kit
22 BS-695424 1 S  Float Needle Valve
23  BS-695423 1 S  Fuel Solenoid
24 BS-693551 1 /P Starter Motor
25 BS-693699 1 Starter Drive
26 BS-691265 1 /P Retaining Ring
27 BS-693713 1 Pinion Gear
28 BS-692024 1 /P Drive Clutch
29 BS-690323 1 Bolt (Starter Motor)
30 BS-691286 1 /P End Cap
31 BS-691293 1 /P Brush Retainer
32 BS-497608 1 /P Brush Set
33 BS-693167 1 Nut (Brush Retainer)
34 BS-691427 1 Starter Housing
35 BS-692034 1 /P Starter Armature
36 BS-691429 1 /P Drive Cap
37 BS-691261 1 Washer (Starter Cable)
38 BS-691029 1 Nut (Brush Retainer)
39 BS-690372 1 S  Screw (Drive Cap)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 20 of 48

1170 S/N 1HO19H - 1H310H

Engine (Single) Filters & General Assembly (Model 1170)

o
-
e
lllll ) ) ya /th
@wﬁfv.uumjwm
- _mwrv
_ypul-
o -
0
s,
~
()
/7
//
w,//
/)
7
//
frmm
Ayl
)
Aumv.
N
N
SN R
/ NI ,xi}/ ﬁm
&N R
&) N\ mM' QA
J/ <Y // B f.h
mLWMI.\)w _U:” ! .ﬂ&//u
S A AN
mm,w. ,m%- { AN
~ /”Hﬂmwuv
P
™

:

~
=)

¢ Y

«w

-

[1¢]

Lol

(4]
et

5
AT
e A,ﬂ/.ﬂ.“/mmv /”/ Woo o
el I n A ) _ L=
m“_m““_“mmmmﬁ T B ARG VR
/ ‘vw ® \ ) B Ve \\
m“m\ AN ? | o \ u_
- A NVAT J— N
r ] I\ f
'Mwmﬂ. y \\‘wv _ /IKMN \\\\\\ s ﬁW—-.
72 _ >
(A _
/.@ _{Amw/ /mw — - e e —— = o e w m m mm— m ——
Mmq, /v/m © _
by S
~% /K“_L\ @ ﬁ N
T « U / /
nuwrnuuuv .nu__1 )/ // /ll.._
e B
i) /,ka.--\
A\
oy | l,{mw_,.m.w umlmv;/v /Mmmuhuuwu
o D\ m._mw ==
1 R um m \ \ﬁy
——— ZAN w h " . T
Amu. ,mvv wn. ! 5@__%_ _c_mﬁlc @.Lv
, G ® @ ® I
TN \\mwﬂf , Qﬁﬂw "] //mMV 4 HU o
_3_ A\)wv / | @ ™ A \mmw/./
AN}
\/ : R\ [ I S
V9 B ~ B3 &
® @) Y %10 ; V,
A o Arrﬂ%wm_\\\, W o
HERA
et S’
D))
0,
®
2 8 &
Q g
8 ) OMBE =1
5 oy
p e | o w |
;) I ———1(0) | \“\wmw/ x|
g ! o .
) & f { m..u“\“\ W A
| o\ &w\ \\\ _Emv ,,,Mv
P o X [Uy] [{=]
™ | Y| 16

Q
(4]
i

rarmac
l ‘O

i

RGBS

= e cmm B B2 e
WW



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H

Page 21 of 48

Engine (Single) Filters & General Assembly (Model 1170)

Ref#  Part Number Qty S/P/F  Description
1 BS-691693 1 /P Screw (Control Bracket)
2 BS-694042 1 /P Control Bracket
3 BS-692208 1 S  Governor Spring
4 BS-690661 1 /P Screw (Remote Choke Stop)
5 BS-693675 1 Screw (Remote Choke Stop)
6 BS-692012 1 /P Governor Crank
7 BS-691691 1 Washer (Governor Crank)
8 BS-691620 1 S  Cotter Pin
9 BS-691374 1 Governor Control Lever
10 BS-691251 1 Nut (Governor Control Lever)
11 BS-691119 1 Bolt (Governor Control Lever)
12 BS-298090 1 S  Fuel Filter
13 BS-691050 1 S  Fuel Line (Cutto Required Length)
14  BS-95162 1 S Hose Clamp
15 BS-691064 1 S  Alternator
16 BS-399916 1 Alternator Wire
17 BS-691183 1 S  Screw (Alternator)
18 BS-495859 1 S  Magneto Armature
19 BS-692424 1 Sparkplug Terminal
20 BS-691061 1 Screw (Magneto Armature)
21  BS-691840 1 /P Choke Link
22 BS-691841 1 /P Mechanical Governor Link
23 BS-691842 1 /P Governor Link Spring
24  BS-496415 1 Dipstick/Tube Assembly
25 BS-692014 1 /P Dipstick
26 BS-691398 1 Dipstick Tube
27 BS-691870 1 /P Dipstick/Tube Seal
28 BS-691002 1 /P Screw (Dipstick Tube)
29 BS-281370 1 S  Dipstick Tube Seal
30 BS-499613 1 Oil Pump Cover
31 BS-690589 1 /P O-Ring Seal (Oil Pump Cover)
32 BS-499054 1 S  Oil Pump
33 BS-691033 1 Screw (Oil Pump Cover)
34 BS-496744 1 Oll Filter Adapter
35 BS-691317 1 Oil Adapter Gasket
36 BS-691118 1 Screw (OIl Filter Adapter)
37 BS-492932 1 S  Oil Filter
38 BS-691185 1 S  Regulator
39 BS-692598 1 Screw (Mounting Bracket)
40 BS-694475 1 Mounting Bracket
41  BS-496894 1 S  Air Cleaner Cartridge Filter
42  BS-692129 1 Screw (Air Cleaner Base)
43 BS-691668 1 /P Air Cleaner Knob
44  BS-692502 1 Air Cleaner Cover
45  BS-692297 1 /P Air Cleaner Stud Seal
46  BS-272403 1 S  Pre-Cleaner Filter
47  BS-693686 1 S  Air Cleaner Base
48 BS-690703 1 /P Screw (Carburetor Shield)
49  BS-690678 1 Carburetor Shield
50 BS-691917 1 /P O-Ring Seal (Air Cleaner Base)
51 BS-693675 1 Screw (Cable Clamp)
52 BS-690958 1 Nut (Air Cleaner Base)
53

BS-690191 WWW. my.mov\lierﬁawgtﬁémaul Kit



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Single) Filters & General Assembly (Model 1170)

Page 22 of 48

Ref#  Part Number Qty S/P/F  Description

54  BS-692137 1 /P Intake Gasket

55 BS-691636 1 /P Screw (Throttle Valve)

56 BS-690525 1 /P Float Hinge Pin

57 BS-690577 1 /P Inlet Seat (Gravity Feed)
BS-691780 1 /P Inlet Seat (Pump Feed)

58 BS-231855 1 S  Float Needle Valve

59 BS-692408 1 /P Main Jet (Standard)
BS-692411 1 /P Main Jet (High Altitude)

60 BS-695005 1 Welch Plug

61 BS-690602 1 Throttle Shaft Bushing

62 BS-692255 1 /P Sealing Washer

63 BS-281165 1 S  Float Bowl Gasket

64 BS-691636 1 /P Screw (Choke Valve)

65 BS-690801 1 Spring/Seal Assy (LMT 155, 156)

66 BS-690802 1 /P Spring/Seal Assy (LMT 153, 154)

67 BS-691326 1 /P Throttle Shaft Seal

68 BS-692412 1 /P Carburetor Nozzle

WWW.mymowerparts.com



Page 23 of 48

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine (Single) Flywheel & Gasket (Model 1170)

1170 S/N 1HO19H - 1H310H

AT
\\ / N /
/ ‘ \\\IW// A / /
F 77N \
\,\\ \ n\ / // / r,
\ _ 7] \ | / /, .M“
| - AN A\V " |
m / / N \ V fo / .
\ o NN -\ NN Q
W /// c/ \\\\\\_ // ///, A/ /l/ Aﬂ /,/ // \\ \ \“y/ / // .““
7o) ﬁU/ // Anv / y \\ /v ////. /(...y./// /// N \ \\ // N ///..llli _.n._a
\ //IIIV. / w 4 v \/ /,”/// ....... “ . [ // S — ‘./_ -
/ﬂﬁMHI. .,uc _,m/ ““\ \\ /.\ .\.WV IIIIII V ///II// // //V , o \ _ﬂ.. .MW
AN/ S 'S w NN\ Amv. ! ®
\ / V\\ \ \\ / / . MW\ ) / i/#u\“ / / & - ] .mwnuuuuuuuﬁlumu ]
/ / \\ \\ /o \mmn \ ™ N/ \\ < MNItuulr..i“““\
A A - l ez &
VA EY o~ /
| ,)/ ,A{k ||||| , / !/ J
i\ /s \ !
, , L { py
nN A .q,_/.muk v 74
N9 e - Iof)
||||| // -
/m/ /mﬂm ..\
Ammmmw [~
==l
N
g -
m.mha_ < %_Rmuun. om, “@ “ww
= 41|ﬁ_ ' m@WV A,.J.AMW, W
N “”_Ruu.
N
G, i g, ey
\\ = W.II// AT . m,ﬂ -y ™~
(AEERIN (Lo~ S N
3 mw : mmumwm// - ‘mawwmby, ke N 7\
g _ -m TN \ —~ L I ~ /A NG \ mmw : |
| bﬁf ¢ m ﬁ. = ~ Vi ) ru”nnuﬂ“w» -7\ \“ \mm\ Xs N Am_w // |
G | ,\,m v_ o | (D @ A) | p_ IEA ) = B ,mm A\ \ B \_/
- e A0k W) o« N b L 5oy R N l \ === mw_ ==
" Tl Nl r o om N U T [ WA 5
A% Tt e Y OB IRE
iy
\A 2 MRV 7 ) =
“rat?” N = ; Y -
o~ - _ ,m, o \AR.H“ _mm | & ‘ \““MW/V
, ,,”ym/ ) A ,\,c\ \\ anw " A, A_mnn“ 74
N/ =
A I

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Single) Flywheel & Gasket (Model 1170)

Page 24 of 48

Ref#  Part Number Qty S/P/F  Description
1 BS-691674 1 /P Screw (Rotating Screen)
2 BS-494439 1 /P Rotating Screen
3 BS-691500 1 /P Spacer
4  BS-490324 1 Starter Drive Cover
5 BS-691002 1 /P Screw (Starter Drive Cover)
6 BS-694997 1 Emissions Label
7 BS-690494 1 Mounting Bracket
8 BS-690497 1 /P Blower Housing
9 BS-690960 1 S  Screw (Blower Housing)
10 BS-690661 1 /P Screw (Flywheel Guard)
11 BS-690456 1 Flywheel Guard
12 BS-690493 1 /P Mounting Bracket
13 BS-692127 1 Screw (Mounting Bracket)
14  BS-691658 1 /P Screw (Crankshaft Extension)
15 BS-690582 1 Washer (Flywheel)
16 BS-691058 1 Screw (Fan Retainer)
17 BS-690452 1 /P Fan Retainer
18 BS-691927 1 S  Flywheel Fan
19 BS-690868 1 Valve Seal
20 BS-693556 1 /P Flywheel
21 BS-691265 1 /P Retaining Ring
22 BS-693713 1 Pinion Gear
23  BS-690192 1 S  Carburetor Gasket Set
24  BS-692137 1 /P Intake Gasket
25 BS-281165 1 S  Float Bowl Gasket
26 BS-692255 1 /P Sealing Washer
27 BS-690960 1 S  Screw (Blower Housing Cover)
28 BS-692679 1 Blower Housing Cover
29 BS-690365 1 Screw (Blower Housing Cover)
30 BS-690190 1 S  Valve Gasket Set
31 BS-692410 1 S  Cylinder Head Gasket
32 BS-692138 1 O-Ring Seal (Intake Manifold)
33  BS-272475 1 S  Rocker Cover Gasket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 25 of 48

1170 S/N 1HO19H - 1H310H
Engine (Twin) Assembly

P ——— v\ NNMNM_ BT
w0 = nw..../ _A;y, €= Ve P
= o \ e - e
“ﬂum — _ AMWI — , [1=] P / 7 \_“\
a1 WW CING J\HHU v @ o=t = P~ mmmunnuuw.\u\ . mm_
( /e e &
_ WHA&_ ) e "e- _m_“w e
B ( A w g Yy,
= 0 | T
af e nmmmn D . D B o M.Hm,
- - | - > ,
N /Ammx Feo L ‘mw, . AR h“mumwﬂm m' W
4 M~ e .w.xm,.wwhw; |
TN = Mg %
(== R ‘
mﬁ [} /vl...liyii u.vv 4 _ u. u h—. w
e )
- = ” N
— \Sv AAO x\.f,,,mvw/ Gmw_u . <
N n.é k _Huﬂu.uﬁh// V// ™ / // i .IL .W- - 1 L.
e 2l C [} ]
K L= .,,.ww / m._./wrlﬂ{wlrﬂv a@mmw mmw i ST « 1o -
G H.).HJ:/WW“\M\THHHW, m/,w/ mﬂw mmvw - Iy N ll{ﬁd . rkﬁﬂ., ~
! J\A\\ U IAM limmmmlmmmw“ Mﬂw (\\iilmlluwmv./ = H_m“ll..uu.»l i / N
/ P I RNY i — ” NN w}‘ g A,
A - D, _— /
AP LAY S —— m ww A .J/ ,,/W?J L =7 o
e ) W s TN ,,,;4 Bl S
C % f_ﬁ o ¢ — » ™ = ol N I
4 / (e | b m— ey 33} o 4 ariﬁ i ; ‘
Hmﬁ ey m il - | A
W RS e e 2 e | V_ A
& 8. 7 /\ \ ybmuw. = hmw, few ;E..\ L
! N njnw x_m‘u,i, o e
m Mi LY wm \.J.Wmmmw\v &~ - r/ ﬁww mﬂm m\m\ mm-\ @ .(y
MHH. /) \ Jw r/ . %ﬂ@.ﬁ”y o .Aw.ﬁu\\ /n”_,Uo Z i
- A & Am P Ya R YA LmmTy) [ o)
an 4 &b O wa ,mv/, o | <t &E W
. e s u_,‘,i,ﬁ/ o ey o~ w - 1
/,/, N\ : ,y.,/ W
e j N Vi \ 2
@E ™ ,/&“l\\ V -
p
_.W_r 3 — .||......M//Jf) \"@ g m‘w
A N g
) = o : o0 ——
P memuL,. ™/ _/ 2 \ o
I <z —. e N
<t /4 \v y Sl L) o m‘\) S
ﬁ{l\mm_ﬁﬂuz o] b3 % b _y_ um@ CERA ,,(\w Aﬁ \“u )
Ar , \ VV u , - 3 ] [Te) = K}
vl ( J oy iy ] Rl B [
— B e v 2] wd
o J\\ //O 9
\ .
o p/ Y - =
S A o 7
(3 Q f /2 JVV py mw
AT, _MV%\“\ ﬁn ﬁ _m._
of N T N
o ™ o ~ e
() ™~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Twin) Assembly

Page 26 of 48

39 BS-690978
40 BS-691011
41  BS-691001
42  BS-690952
43  BS-690950
44  BS-691014
45  BS-690949
46  BS-693996
47  BS-94913

Ref#  Part Number Qty S/P/F  Description
1 BS-691021 1 Choke Control Bracket
2 BS-94930 1 S  Screw (Choke Control Bracket)
3 BS-691022 1 Choke Link
4  BS-690960 1 S  Screw (Breather Assembly)
5 BS-690942 1 S  Breather Tube
6 BS-499601 1 S  Breather Assembly
7  BS-690937 1 Breather Gasket
8 BS-690960 1 S  Screw (Control Bracket)
9 BS-691023 1 Control Bracket
10 BS-690231 1 Cylinder Assembly
11  BS-499585 1 F  Bushing/Seal Kit (Magneto Side)
12 BS-391086 1 S Oil Seal (Magneto Side)
13 BS-230192 1 S Locating Pin
14  BS-499788 1 S  Air Cleaner Cover
15 BS-691008 1 Air Cleaner Knob
16  BS-499486S 1 /P Air Cleaner Cartridge Filter
17 BS-273638S 1 /P Pre-Cleaner Filter
18 BS-691005 1 Screw (Blower Housing)
19 BS-691004 1 Blower Housing
20 BS-491657 1 S  Oil Pressure Switch
21  BS-222698 1 S  Flywheel Key
22 BS-499588 1 S  Piston Assembly (Standard)
BS-499589 1 Piston Assy. (.010 Oversize)
BS-499590 1 S  Piston Assy. (.020 Oversize)
BS-499591 1 Piston Assy. (.030 Oversize)
23  BS-499604 1 Ring Set (Standard)
BS-499605 1 Ring Set (.010 Oversize)
BS-499606 1 Ring Set (.020 Oversize)
BS-499607 1 Ring Set (.030 Oversize)
24  BS-263181 1 Piston Pin Lock
25 BS-499583 1 Connecting Rod
26 BS-690976 1 Screw (Connecting Rod)
27 BS-690103 1 Label Kit
28 BS-690229 1 Piston Pin
29 BS-691046 1 S  Crankshaft
30 BS-94388 1 S  Timing Key
31 BS-690980 1 Timing Gear
32 BS-690981 1 /P Rod-Push (Steel)
33 BS-690982 1 /P Rod-Push (Aluminum)
34 BS-262679 1 S  Valve Tappet
35 BS-691010 1 Clip
36 BS-691012 1 Air Guide Cover (Cylinder #1)
37 BS-94930 1 S  Screw (Air Guide Cover)
38 BS-690960 1 S  Screw (Air Guide Cover)
1
1
1
1
1
1
1
1

Camshaft

Air Adapter

Air Cleaner Gasket
Carburetor Spacer

Intake Gasket

Air Guide Cover (Cylinder #2)
Intake Gasket

Intake Manifold

WWW.myimowver paft detslipnitold)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Twin) Assembly

Page 27 of 48

Ref#  Part Number Qty S/P/F  Description

48  BS-492932 1 S  Oil Filter

49  BS-94010 1 S Nut (Carburetor)

50 BS-690951 1 Stud (Carburetor)

51 BS-690069 1 Engine Sump

52 BS-690770 1 Oil Pump Screen

53 BS-690954 1 /P Qil Filter Nipple

54  BS-690945 1 S  Crankcase Gasket

55 BS-94239 1 S  Oil Drain Plug

56 BS-690947 1 S Oil Seal (PTO Side)

57 BS-690552 1 Governor Crank Bushing

58 BS-690657 1 Governor Shaft Seal

59 BS-690283 1 Oil Plug

60 BS-499054 1 S  Oil Pump

61 BS-690956 1 Oil Collector

62 BS-690957 1 Breather Retainer

63 BS-691042 1 Pump Shaft

64 BS-499613 1 Oil Pump Cover

65 BS-690589 1 /P O-Ring Seal (Oil Pump Cover)

66 BS-691033 1 Screw (Oil Pump Cover)

67 BS-690412 1 /P Washer (Governor Gear)

68 BS-394348 1 S  Governor Gear

69 BS-690317 1 S  Governor Shaft Retainer

71 BS-695104 1 Emissions Label

72  BS-690308 1 S  Screw (Engine Sump)

73 BS-691015 1 Air Guide Cover

74  BS-499890 1 S  Valve Overhaul Kit

75 BS-690962 1 S  Cylinder Head Gasket

76  BS-690968 1 /P Valve Seal

77 BS-690970 1 /P Exhaust Gasket

78 BS-690971 1 /P Rocker Cover Gasket
BS-692714 1 S  Short Block

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 48

1170 S/N 1HO19H - 1H310H

Engine (Twin) Carburetor & Head

[e2]
i)

_ )

[

~ llv ‘-‘I ||«|||‘

~ . £
. 8[| 20 -

u W h ‘v M\v w|] ¢ L
” 1.€ |uu| AM o —
= N
B ©

m—— o ——

& %w.a o mﬁmm. AM
& ™ :
o 3¢} <t WWV /MMMI
\\ /. /ﬂ fu.l
& & \
Q2
-V e ~,
<] \nH\I, ) m, ]...Illmﬂ '\
.u““.\\ *l /M/ ol ® MWN
W
Vlwmwnﬂw /M,/llllvmw i
ok =
A\ A« pzM .
/ &) MHHH.ero
/V.”/ _ﬁul MMMVHHUFS W
O, ///,‘,\n 7
& /”,,a - ) el
"A_.:W_Mw ,!N!.«Hmnnnmnﬂwm
s
i e ST
\\u N\lﬂﬂﬁ v”.,
V4 W
TS "~ .UMUE\.. ) 3
2 ,j,mfmwmwmwmy mm mmmw% \
) i mmmw &S = Ar
(™, ",
~
3]
iy
N
ﬁ“MM_IlMV
Aﬁﬂ\)_ »Wmm“\ )
xmx S ( \mw‘ﬂ”
N @ | el ¥ &
AV M ] & mmvw
._\J “_ﬂl ,. m
.a?nmﬂw wwmmnuummmwmwr i 3| 2
@ “mﬂwv 8 oS
o Q J; \ﬂmmﬁm,va ?
L m“ \ & ‘v\“my; Wﬂ/
Qi mM &/ 2%
&Q m|y\9\ e 5 e
nw muag w\ 4 \“““\ mwx
e mﬁﬁ&& 9
1. - - \
x - tmmv w0 m.m ) ,Jmm \\m
=1 o
2 9 /.
P I4%
& o T s .
= o
® -
wp ”w ]
e (3]
b

-

oo I
~ .
f\k ] E— - -
| SN mu a | B memmmw‘u.. ;._ e
b ) Af\:r QLN = | wr~oy
"y S ; o W P p
™ [3r) o - !ﬁu@ wt fiy ™ it
© Q2 Q Nl 3
~ : =1 F°
& NN Iy,
) B IR
Mw @ "w 1 Aw C u, ©
“ec “w % u ,ru/\ AR
-3 /e f
o P £
3 el @ =t
- <4
mm_EQ MD.
o
Anu
\.\\_%w b m‘.ruy God oo mw
. [s2] o A w I3
Mg S Ui FREHOw
=0
]
A2
_ “xmw 5 B P
7 0 ®
w,v%\\.n. ] Am.. UQU mM"
2> s [EEE ~l |5 T T e
= R g P o) n =
[sr] j _ ’ andd k w
/ g
| hs Q| %
& ” =l im
Ax_z_ | - wilo
3 -
d w St e r.ﬁ MWV
Dn 1 = m nm .mm” u
o ¥ V . w@ [ P ol
y my - — ™
(4] CH . -5 o) ) & [7e]
e 570 N oo 4 J ﬁ} A v
4O ) = =190 (
R B T
-0 oA (G} BN \
-] _ v - ¢
N @ ¢ ( UV V : o rm(v 8 w N
/ TN rv/\ ol $ _@ [7=] 2N A ©V
) V R my N X
A\ mn.....t v \ Vg ] D Y
e o o) [e3) <3 wf
R g § ¥ ¥8 <

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Twin) Carburetor & Head

Page 29 of 48

Ref#  Part Number Qty S/P/F  Description
1 BS-499587 1 Cylinder Head (Cylinder #1)
2 BS-499595 1 S  Cylinder Head (Cylinder #2)
3 BS-499586 1 /P Valve Keeper
4  BS-690964 1 S  Valve Retainer
5 BS-499597 1 S Intake Valve
6 BS-690968 1 /P Valve Seal
7  BS-499596 1 Exhaust Valve
8 BS-690970 1 /P Exhaust Gasket
9 BS-690963 1 Valve Spring
10 BS-262835 1 F  Guide Bushing
11  BS-690971 1 /P Rocker Cover Gasket
12 BS-690972 1 Rocker Arm
13 BS-806038 1 S  Rocker Arm Pivot
14  BS-690967 1 Screw (Rocker Arm)
15 BS-690083 1 Rocker Arm Adjuster
16 BS-690949 1 Intake Gasket
17 BS-690962 1 S  Cylinder Head Gasket
18 BS-499599 1 Cover-Rocker (Cylinder #11)
19 BS-499600 1 Cover-Rocker (Cylinder #2)
20 BS-690360 1 /P Screw (Cylinder Head)
21  759-3336 1 /P Sparkplug
22 BS-691019 1 Governed Idle Spring
23 BS-691018 1 Governor Spring
24  BS-690960 1 S  Screw (Rocker Cover)
25 BS-691048 1 S  Governor Control Lever
26 BS-298049 1 S  Fuel Line (Cut to Required Length)
27 BS-691049 1 Fuel Line (Molded)
28 BS-95162 1 S Hose Clamp
29 BS-493629 1 S  Fuel Filter
30 BS-690960 1 S  Screw (Fuel Pump)
31 BS-691034 1 S  Fuel Pump
32 BS-691040 1 S  Vacuum Hose
33 BS-691039 1 Fuel Pump Bracket
34 BS-690960 1 S  Screw (Fuel Pump Bracket)
35 BS-92278 1 S  Nut (Governor Control Lever)
36 BS-94942 1 Washer (Governor Control Lever)
37 BS-93853 1 Bolt (Governor Control Lever)
38 BS-691020 1 Throttle Link
39 BS-499811 1 S  Carburetor Kit
40 BS-690232 1 Main Jet
BS-690989 1 Main Jet (High Altitude)
41  BS-690994 1 Float Bowl Gasket
42  BS-690950 1 Intake Gasket
43  BS-690234 1 Carburetor Cover Plate Gasket
44  BS-499808 1 Carburetor Nozzle
45  BS-499599 1 Cover-Rocker (Cylinder #1)
46  BS-690995 1 Nozzle Gasket
47  BS-690990 1 Screw (Carburetor Nozzle)
48 BS-690997 1 Sealing Washer
49  BS-690985 1 S  Float Needle Valve
50 BS-690984 1 Float Hinge Pin
51 BS-690998 1 Choke Shaft Seal
52

BS-691000 \w\ww. myimower prartsemiTe



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Twin) Carburetor & Head

Page 30 of 48

Ref#  Part Number Qty S/P/F  Description
53 BS-691045 1 Governor Crank
54  BS-690552 1 Governor Crank Bushing
55 BS-690553 1 Governor Crank Bushing
56 BS-690328 1 /P E-Ring Retainer
57 BS-690442 1 Washer (Governor Crank)
58 BS-690657 1 Governor Shaft Seal
59 BS-690988 1 O-Ring Seal (Fuel Transfer Tube)
60 BS-499812 1 S  Carburetor Gasket Set
61 BS-499804 1 S  Carburetor
62 BS-690990 1 Screw (Cover Plate)
63 BS-690999 1 Cover Plate
64  BS-499802 1 Idle Speed Kit
65 BS-499807 1 Choke Shaft Kit
66 BS-805538 1 Screw (Choke Shatft)
67 BS-690986 1 Choke Valve
68 BS-690998 1 Choke Shatft Seal
69 BS-499805 1 Throttle Shaft Kit
70 BS-805538 1 Screw (Throttle Valve)
71 BS-690993 1 Throttle Valve
72  BS-691000 1 Throttle Shaft Seal
73  BS-499806 1 Carburetor Float
74  BS-499803 1 Fuel Transfer Tube
75 BS-690991 1 Screw (Fuel Transfer Tube)
76  BS-499810 1 Float Bowl
77 BS-690996 1 Solenoid Retainer
78  BS-690992 1 Screw (Float Bowl)
79 BS-691001 1 Air Cleaner Gasket
80 BS-499809 1 Fuel Solenoid

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 48

1170 S/N 1HO19H - 1H310H

Engine (Twin) Flywheel, Gasket & Starter

b S~ [a0)
w\n\ \\W A
\m“mﬂ ,m. L2 \ \\
,mm wa ﬁ\»\wa z\}
S 5 | ER
o e m__ \m ©
N me Ly
_Mﬂ
, N\
A)\A,;/mmw ||||||||||| e um, PN
mwwv\ nw”v ........... A @ /yw M, -
: ‘ \nuwi/
P~ T \ \ ?
ﬁMv A \\ // /, Avnwm @ Qﬂ
0 - S, Ammwwy / \1 m{.. Y
/O, o A= & A,v
N\\ AA ™ Mm" mmmwm« rcﬂ_ "W" /AA@/Y\ “m\\ '/
e N = mmm o\
{0 I ) 1§ @ S
J 0 e RN
@ NN
& ; ,/,,,,/// AN
<@ ” - %%// WW w .
i} [Te] y& \
1 / ,k,
% Sy . = ) o
“.mu \\u o \a\,ANAE vv
“ [ 7] N, / \,m 3 3
V ™ fmwwxwﬁmw
— % | 2,
™~ 2| e mwﬂv o~ L 7P ¢
N A Wﬂ“ & & .\@ T ] \\ \\
Bz - > nww , AMWW N \A \\\
(i ¢ Al
gt ) ”M
\\\”..,mﬂﬁ/ A Hu. o ﬁﬂﬁmw
ZAEE DN s I
AN |/ mm,m& A 5 N A e
le it <, a.w/,u N N [T & go (Jy 0
N | ERze (O)|dg] 3 ey
4 _MKM : mnuv r.hhu u! -~ S o /Wf\:\, ! w < .ww g o ‘%” 0
R ] L e VA - e s
/ﬁmmwmm ) /@_MW&\, A I (W) B - PN AV O]
W o |\ VY olQ 7 %
-~ o ._.“..i : 1 o <t mxn.m,_wy/ar - !
.- ~ ] Xy
@mw Ml- (9] - /ﬂ/
_...v { Wll- WWHMV, Ao )/ ﬁ v 3
A EE RN /
nm% m\ mx ) \6\\
s A L _ 7
o o= N N ﬁ_.mm.n 4
& 3 <

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H

Engine (Twin) Flywheel, Gasket & Starter

Page 32 of 48

Ref#  Part Number Qty S/P/F  Description
1 BS-691055 1 S Rotating Screen
2 BS-691215 1 Spacer
3 BS-691057 1 Screw (Rotating Screen)
4  BS-499602 1 Dipstick/Tube Assembly
5 BS-690960 1 S  Screw (Dipstick Tube)
6 BS-691037 1 Dipstick Tube
7 BS-691036 1 Dipstick
8 BS-691032 1 Dipstick Tube Seal
9 BS-499602 1 Dipstick/Tube Seal
10 BS-691243 1 Flywheel Fan
11  BS-691059 1 Nut (Flywheel)
12 BS-691056 1 Washer (Flywheel)
13 BS-94627 1 Screw (Fan-Retainer)
14  BS-93621 1 /P Screw (Alternator)
15 BS-19203 1 Flywheel Puller
16 BS-691247 1 Fan Retainer
17 BS-393295 1 S  Alternator (Dual Circuit)
18 BS-393456 1 Alternator Connector/Wire
19 BS-691220 1 Wiring Harness
20 BS-691009 1 Back Plate
21 BS-690960 1 S  Screw (Back Plate)
22 BS-694123 1 Wire Clip
23  BS-690960 1 S  Screw (Regulator)
24  BS-394890 1 S  Regulator (Regulated-16 Amp)
26 BS-691283 1 Drive Cap
27 BS-691053 1 Flywheel
28 BS-499612 1 Gear-Ring
29 BS-94731 1 Screw (Magneto Armature)
30 BS-691060 1 /P Magneto Armature
31 BS-493880 1 S  Sparkplug Terminal
32 BS-66538 1 S  Sparkplug Boot
33 BS-499889 1 S  Engine Gasket Set
34 BS-391086 1 S  Oil Seal (Magneto Side)
35 BS-690947 1 S Oil Seal (PTO Side)
36 BS-691001 1 Air Cleaner Gasket
37 BS-690962 1 S  Cylinder Head Gasket
38 BS-690949 1 Intake Gasket
39 BS-690997 1 Sealing Washer
40 BS-690937 1 Breather Gasket
41  BS-690950 1 Intake Gasket
42  BS-690968 1 /P Valve Seal
43  BS-690945 1 S  Crankcase Gasket
44  BS-690657 1 Governor Shaft Seal
45  BS-690589 1 /P O-Ring Seal (Oil Pump Cover)
46  BS-690970 1 /P Exhaust Gasket
47  BS-690971 1 /P Rocker Cover Gasket
48 BS-94951 1 S  Screw (Drive Cap)
49 BS-691262 1 S  Starter Motor
50 BS-497606 1 S  Starter Drive
51 BS-263080 1 S  Retaining Ring
52 BS-693058 1 S  Pinion Gear
53 BS-398003 1 S  Drive Clutch
54

BS-497605 \\ W TVAMOWSer B ESstm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Engine (Twin) Flywheel, Gasket & Starter

Page 33 of 48

Ref#  Part Number Qty S/P/F  Description
55  BS-497608 1 /P Brush Set
56 BS-693167 1 Nut (Brush Retainer)
57 BS-497607 1 S EndCap
58 BS-92278 1 S Nut (Brush Retainer)
59 BS-691262 1 S  Housing-Starter
60 BS-95035 1 Bolt (Starter Motor)
61 1 Armature (Serviced By Starter Only)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 34 of 48

1170 S/N 1HO19H - 1H310H

Labels

i
{
[ =

o)
7” m .‘—- -

Z

AT O AN

i

(9]

& .
3] :
@] ;
~

"

M

[

ey

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H

Page 35 of 48

Labels
Ref#  Part Number Qty S/P/F  Description
777D03283  777D03283 1 LABEL-REFLECTIVE
777D01782  777D01782 1 /P LABEL-MADE IN USA
777S30291  777S30291 1 LABEL-FLOORBOARD W
777120503 777120503 1 LABEL
777X40200  777X40200 1 LABEL-LH LIGHT RFL
777X40199  777X40199 1 LABEL-RH LIGHT RFL
777D03285  777D03285 1 No Longer Available LABEL-SD PNL 1180
777D03280  777D03280 1 LABEL-RH SIDE PANE
777D03281  777D03281 1 LABEL-LH SIDE PANE
777D01799  777D01799 1 S USE 777D06088 LABEL-REAR FEND
777D03308  777D03308 1 No Longer Available LABEL-18HP IND PLU

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 48

Q ™
V9] [To]

\‘
/
/ /
/ﬂ _“mm |
AP — we
A mwmv \ \ NN
\ ¢ N\ Mm_o i\
\, )
\ \ AN \
N\ \VX\Avv )
3 ¢ o 88% n" 2818 \Hm.-,_
R \ S
/ / / // / “w // / / / \“m“ﬁllw \ .....

é ) o
‘;Méz\, /A L )
¥ _M e o
) S A ,1 : , v

ka m\ - \mJ‘__.‘ - \ \n\ < \\ m“\\ /y, 1 Y \
L / \ // N \ \ w \\\ .--|| ,., v W \nunu/, \ \mm
O o \\ / \\ \ \ \\ \““N\ I -yﬁwﬂ m‘.\ _Dm A)w A W / \‘ \ g
3 O / = .\/ v V4 A
™Mo \\\ \\ \\\\ x \ \ /7 \
W_ o \ \ \ // N\ / \A uv /
= oy  YIng Jo \ 0
R <t <t SRR R ] \
=& /
> /

Qo / .

= 8,.\ ® ™\ FoTw
£ 0 Y 5 v
n Y \
R \
= £ N
— 3 - o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H

Page 37 of 48

Lift Assembly/Seat/Fender
Ref#  Part Number Qty S/P/F  Description
1 747-1130 1 S  Deck Stabilizer Rod
2 683-0197 1 S  Lift Shaft Assembly
3 711-0332 1 S  Clevis Pin, .5x.78
4  712-0206 1 S  Hex Nut, 1/2-13
5 712-0431 1 S Flange Lock Nut, 3/8-16
6  712-3004A 1 /P Flange Lock Nut, 5/16-18
7  712-3083 1 /P Hex Nut, 1/2-13
8 714-0104 1 S Internal Cotter Pin
9 714-0145 1 S Internal Cotter Pin
10 716-0106 1 /P E-ring
11  720-0311 1 Handle Grip
12 732-0874 1 /P Torsion Spring
13  732-0934 1 Lift-assist Spring, 1.15 x 5.99 (Found on
Model 1180 Only)
14  736-0275 1 S  Flat Washer, 5/16
15 736-0921 1 S  Lock Washer, 1/2
16  736-3019 1 Flat Washer, .31 x 1.062 x .134
17  736-3084 1 /P Flat Washer, .51 x 1.12 x .06
18  738-0138 1 S  Hex Cap Screw, 5/16-18 x .62
19 738-0143 1 /P Shoulder Screw, 3/8-16
20 741-0225 1 S  Hex Flange Bearing
21  741-0715 1 S  Snap Flange Bearing
22  746-0968 1 Lift Cable, 16.16
23  747-1111 1 S Lift Handle
24  756-1154 1 Roller Pulley
25 783-0678 1 S  Arm Lift
26  783-0720A 1 S  Deck Stabilizer Bracket
27  710-0805 1 /P Carriage Bolt, 5/16-18 x 1.5
28  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
29  710-0895 1 Self-tapping Screw, 1/4-15 x .75
30 731-1990 1 Lift Lever Cover
31 731-2104A 1 S  Shift Lever Cover w/ Cup Holder
32  738-0155 1 S  Shoulder Screw, .437 x 1.62
33  783-0677 1 S  Lift Adjustment Bracket
34  783-0685A 1 S  Fender
35 783-0715 1 S  Seat Mounting Bracket
36 710-1268 1 /P Screw, #10-16 x .375
37 712-3027 1 S  Hex Flange Lock Nut, 1/4-20
38  720-0309A 1 /P Seat Adjuster Grip
39 731-1989 1 Spacer
40  732-0499 1 Compression Spring, .41 x 1.5
41  736-0175 1 S  Spring Washer, .265 x .562 x .025
42  736-0204 1 /P Flat Washer, .344 x .62 x .03
43  738-0137A 1 S  Shoulder Screw, .340 x .285,1/4-20
44  738-1007 1 Shoulder Screw, .50 x .50, 3/8-16
45  783-0611 1 Seat Stop
46  783-0738 1 S  Seat Pivot Bracket
47  783-0739 1 Seat Adjustment Lever
48  783-0753 1 Seat Adjustment Selector
49  757-0380 1 S  Seat, Medium Back Black
50 735-0657 1 LH Foot Pad
51  735-0656 1 RH Foot Pad
WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H Page 38 of 48
Lift Assembly/Seat/Fender
Ref#  Part Number Qty S/P/F  Description
726-3046 1 /P Foot Pad Clips (Not Shown)
52 1 UNKNOWN
53 1 UNKNOWN
54 1 UNKNOWN

WWW.mymowerparts.com



Page 39 of 48

O nﬂ. .A- m

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Power Take Off System/Battery

1170 S/N 1HO19H - 1H310H

N @
N N
/)
\
\\

..x\..}/

- vy,
L .u. o)«

\
Z R .
ﬁmd\vr ; /I . ..i_mvun___
i ..\
R u-\. m--:..-i,.uZ AY,MM_/
0/ m; _-__ETE oo ) \\_n . .|\v
_“ ﬂ .,. \% \m
£ \ VG
J A \
/ ig
- "rw,
/ //
AERVAY N
4 “\ f \ y"._ m_\

o-HINE)-© ) ap Lm “__n..u. AR
gy lh,.” < e o w_

N

\
__i___._ 3
A yA /
/o \
i@ o /R-L\.... \n_{m /
S / A «Y ...... N.
A/ 1 m. .\&- \\
.;_\ \ WJMMI —t ;/
//, // //,

w M~ o

fs.com

WWW.mymowerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Power Take Off System/Battery

Page 40 of 48

Ref#  Part Number Qty S/P/F  Description
1 712-0431 1 S Flange Lock Nut, 3/8-16
2 732-0735 1 /P Compression Spring, 1.318 x 2.37
3 783-0733 1 Spacer Cup, 1.5 OD
4  732-0956 1 Compression Spring, .66 OD x 1.5
5 710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
6 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
7 712-0271 1 /P Hex Sems Nut, 1/4-20
8 712-3044 1 Wing Nut, 1/4-20
9 725-1706 1 S  12-volt Battery, 270 CCA
10 738-1014 1 /P Shoulder Screw, .5 x 1.25, 3/8-16
11  738-1020 1 Shoulder Screw, .625 x .5, 7/16-20
12 736-0407 1 Bell Washer, .45 x 1.0 x .062
13 723-0444 1 Battery Strap
14  783-1031 1 Hitch Plate
15  725-1747 1 S  Safety Interlock Plunger Switch
16 736-0222 1 S Lock Washer, 1/4
17 725-1426 1 S  Solenoid, 12-Volt, 100 Amp
18  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
19  712-0459 1 /P Flange Lock Nut, 7/16-20
20 683-0304 1 S  Lower Frame Assembly
21  756-0639A 1 /P Engine Pulley, 3.56 OD
22  783-1003 1 S  PTO Clutch Bracket
23  712-3010 1 S  Hex Nut, 5/16-18
24  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75 (Grade 5)
25  732-0978 1 Extension Spring, 1.2 OD x 3.638
26  710-1650 1 /P Self-tapping Screw, 5/16-18 x .875
27  710-3025 1 /P Hex Cap Screw, 5/16-18 x .625
28  712-3004A 1 /P Flange Lock Nut, 5/16-18
29  783-0653B 1 S  Steering Support Bracket
30 683-0293 1 S Idler Bracket Assembly (42-inch Decks)
683-0297 1 S Idler Bracket Assembly (46-inch Decks)
31 738-3056 1 S  Shoulder Screw, 1/2 Diameter x 2.5
32 717-1708 1 S  Electric PTO Clutch
33 738-0785 1 S  Shoulder Spacer, 1.38 x .445 x .36
34 736-0171 1 S  Lock Washer, 7/16
35 710-3157 1 S  Hex Cap Screw, 7/16-20 x 3.25 (Grade 5)
36 710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25 (Grade 5)
37  756-0627 1 S  Flat Idler Pulley, 3.5 OD
38  754-0472 1 S PTO Belt (42-inch Decks)
754-0474 1 S PTO Belt (46-inch Decks)
39 783-0349 1 Battery Tray
40  783-0891 1 S  Deck Stop
41  736-0105 1 /P Bell Washer, .401 x .87 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 48

1170 S/N 1HO19H - 1H310H

Single Speed Transm

ission

/ & \
o
2 N SEEEN
\\ / // \ \\ \_9 "

[ [ f /// _\“ﬂﬂw\ \\ L ,m.. /,
=B __ S 588 _ >_\ .
S R A
/ o ’/ l “ A VI \ y \ /lm \ //I/
/ m_x \a \ / VN [} _ i I/I
Y H___ 2 SN %. . -w AL WA
. A o o) \

6 00-0- 5= .o \v A=) ani—w BOE ﬁ, .___ w mmm 4 =
N\ 70 7 7 ) WU V,W B Q
// \ Q== / Ax \“HK mn AN / , \\ S \ ﬂ / \ o

\ / \ P \ mm“n_ mm, Y W / \}W% rng“ _ by
— y N . Y <
B ﬂ/vy __"M”m,/ \ T | +
T ,”,mm \ (@ o]
_m W w \ \ \— ' o\
A \
GAVAY) “w_ D
/o Pt
\ / \ / \.M mmu mwvf g W
\ \ / ;o /ﬂ/ BO /va h s o
\ ;S \ // ) ™M Y \ m
o o w o) N\ i \
N o™ - /Vu / y
% \ m
\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Single Speed Transmission

Page 42 of 48

Ref#  Part Number Qty S/P/F  Description
1 618-0318 1 Clutch Collar Used on Single-speed
transmission 618-0307B ONLY.
2 710-0788 1 /P Self-tapping Screw, 1/4-20 x 1.0
3  711-1274 1 Drive Shaft
4  711-1280 1 Counter Shatft
?5  713-0474 1 22-link Chain, #420
6 713-0478 1 14-tooth Sprocket
7 717-1422 1 Sprocket Bevel Gear, 42/10
8 717-1565 1 29-tooth Spur Gear
9 717-1569 1 20-tooth Spur Gear
10 718-0652 1 Counter Shaft Coupling
11  719-0394 1 Lower Housing
12 1 UNKNOWN
?12A  736-0336 1 S/F  Flat Washer, 5/8 x 1.0 x .030
?12B  736-0337 1 S/IF Flat Washer, 5/8 x 1.0 x .040
12C  736-0349 1 S/F  Flat Washer, 5/8 x 1.0 x .020
13  736-0519 1 S  Flat Washer, .70 x 1.125 x .031
14  741-0336 1 S  Flange Bearing, 5/8 x 3/4 x 3/4
15  741-0337 1 S  Flange Bearing, 5/8 x 3/4 x 15/16
16  750-1238 1 Spacer, .635 x 1.0 x .27
17 611-0112 1 Detent Shaft Assembly Used on Single-speed
transmission 618-0307B ONLY.
611-0133 1 Detent Shaft Assembly Used on Single-speed
transmission 618-0307C ONLY.
18 618-0369 1 Differential Assembly Used on Single-speed
transmission 618-0307B ONLY.
618-0424 1 S Differential Assembly Used on Single-speed
transmission 618-0307C ONLY.
19 661-0006 1 S  Brake Assembly
20 710-1325 1 /P Self-tapping Screw, 1/4-20 x 1.625
21  710-1206 1 /P Self-tapping Screw, 1/4-20 x 2.375
22  717-0678 1 S  Brake Pad
23  732-0863 1 S  Compression Spring
24  741-0862 1 /P Detent Ball
25 761-0202 1 Brake Disc
26  711-1331 1 Input Shaft Used on Single-speed
transmission 618-0307B ONLY.
711-1430 1 Input Shafts Used on Single-speed
transmission 618-0307C ONLY.
27  716-0385 1 Retaining Ring, .394 Used on Single-speed
transmission 618-0307B ONLY.
716-0108 1 S Retaining Ring, .437 Used on Single-speed
transmission 618-0307C ONLY.
28 717-1571 1 12-tooth Bevel Pinion Used on Single-speed
transmission 618-0307B ONLY.
717-1464 1 14-tooth Bevel Pinion Used on Single-speed
transmission 618-0307C ONLY.
20 719-0391A WWW.MYUMOVEE! et BOHIEN



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Single Speed Transmission

Page 43 of 48

Ref#  Part Number Qty S/P/F  Description
30 736-0335 1 S  Thrust Washer, .63 x 1.24 x .062 Used on
Single-speed transmission 618-0307B ONLY.
736-0723 1 S  Thrust Washer, .635 x 1.25 x .042 Used on
Single-speed transmission 618-0307C ONLY.
31 741-0525 1 S Needle Bearing, .625 x .875
32 718-0228 1 Clutch Collar Used on Single-speed
transmission 618-0307C ONLY.
?33  711-1431 1 Drive Shafts Used on Single-speed
transmission 618-0307C ONLY.
34  750-1234 1 Spacer, .633 x 1.0 x .513
?35  717-1362 1 S  42-tooth Bevel Gear Used on Single-speed
transmission 618-0307C ONLY.
36 717-1363 1 S  42-tooth Bevel Gear Used on Single-speed
transmission 618-0307C ONLY.
37  736-0495 1 S  Thrust Washer, 1.0 x .632 x .0
38  741-0340 1 S  Sleeve Bearing, .75x.1.0x 1.0
39 721-0338 1 S Seal, .75x1.0x.125
40 716-0231 1 S E-ring..75
618-0307C 1 S  Trans Complete

WWW.mymowerparts.com



Page 44 of 48

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Steering Assembly & Lower Frame

3./
\ .
N A&
[y
\
/
/
/
]
A n
~ ﬁl. .|,~ “; i/
" ) 3y /
/ L_ L % \
\ \ _ﬁ
N/ &
@ « © 3 \
" RR A= A /
\ N\ /a \ \ /
w ™o o / )
\ ,.. ) NAV4: ,,\““\ / ymﬁm/ 4 T \
N A « ,v« /s > w““\ \ Nk ) =y
' ’ m-r N
! ‘\ wl:JmA:“m“giv / km ) b.ﬁ_.m.’ / ) 8 TIW - w-rzo L.HHum__n =R ) \_\
T \ ; ) /
ﬁJ_ 3 @!- <& 5_ o SN\ ./ SNy 7 /
X TR T LR
/.»._\mm i t) B ” g ., &
v&\l B V ¢ / \ / > ’ uy il \““mm\n/“/ /
/ \Yh..\ !/ \\Amwf,__.u\ (N Y ) V4
VAR~ >/ 7 (P
A o \ ;Ammmu“\““““\ /
o - “‘NV ar A ..'-nuun“\“mv‘u y
T m‘u \ / m& ..-.X (@ V‘
/b \ & W /g
«f \ / / @ mawmv
£ @ , QM\W % CE
N %55 /
o mw N e/

2 “_.
N .u\, ./

\
\.y . w\... / _/
W wvnwm)_n\“ \

,,A.AwV -

A W, \AY m“\ ()

\ V! v_. \\ *

{\ y b _.,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Steering Assembly & Lower Frame

Page 45 of 48

Ref#  Part Number Qty S/P/F  Description
1 683-0304 1 S  Lower Frame Assembly
2  710-0604A 1 /P Self-tapping Screw, 16-18 x .625
3  783-0726A 1 S  RH Pivot Support Bracket
4  783-0727 1 S  LH Pivot Support Bracket
5 783-0728 1 Pivot Bar Bracket
6 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1 (Grade 5)
7 711-1409 1 S LH Drag Link
8 711-1408 1 RH Drag Link
9 712-0240 1 S Jam Nut, 7/16-20 (Grade 2)
10 712-0241 1 /P Hex Nut, 3/8-24 (Grade 2)
11 712-0431 1 S  Flange Lock Nut, 3/8-16
12 712-0459 1 /P Flange Lock Nut, 7/16-20
13  712-3004A 1 /P Flange Lock Nut, 5/16-18
14 717-1550A 1 S  Steering Gear, 11/90 Ratio
15 717-1554 1 Steering Pinion Gear
16 723-0448A 1 S Ball Joint, 7/16-20
17  736-0169 1 S  Lock Washer, 3/8
18 736-3084 1 /P Flat Washer, .51 x 1.12 x .06
19  738-1001A 1 /P Steering Shaft, .625 OD x 24.4
20 741-0475 1 S Plastic Bushing,.38 ID
21  741-0656 1 S  Hex Flange Bearing, 5/8
22  738-0372 1 S  Shoulder Spacer, .38 ID
23  731-2295 1 S  Soft Touch Steering Wheel
24  731-2296 1 Steering Wheel Insert
25 638-0019 1 S  LH Axle Assembly, .625 Diameter Model 1170
has axles with a .625 diameter.
638-0021 1 S  LH Axle Assembly, .625/.750 Diameter Model
1180 has axles with a .625 1.750 diameter.
26  638-0020 1 S RH Axle Assembly, .625 Diameter Model 1170
has axles with a .625 diameter.
638-0022 1 S RH Axle Assembly, .625/.750 Diameter Model
1180 has axles with a .625 1.750 diameter.
27  719-0399A 1 S Castlron Pivot Bar (Model 1170); Model 1170
has axles with a .625 diameter.
919-0525B 1 S  Castlron Pivot Bar (Model 1180); Model 1180
has axles with a .625 1.750 diameter.
28  712-0431 1 S  Flange Lock Nut, 3/8-16
29  714-0470 1 S  Cotter Pin
30 726-0214 1 /P Push Cap, .625
726-0341 1 /P Push Cap, .750
31 736-0162 1 /P Flat Washer, .64 x 1.0 x .12
32 736-0187 1 /P Flat Washer, .64 x 1.24 x .06
736-0316 1 S  Flat Washer, .78 x 1.59 x .06
33  736-0285 1 /P Flat Washer, .635 x 1.589 x .06
34 738-1011 1 S  Shoulder Screw, .5 x 2.2, 3/8-16
35 737-3000 1 S  Lube Fitting, 3/16
36 634-0115 1 Wheel Assembly Complete, 15 x 6 X 6
634-0051 1 S Rim Only w/ Ball Bearing
734-0255 1 Air Valve (Not Shown)
734-1731

WWW. mymowerﬂar‘téyéovﬁe Shoulder



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Steering Assembly & Lower Frame

Page 46 of 48

Ref#  Part Number Qty S/P/F  Description
37  731-2290A 1 /P Hub Cap
38  783-0653A 1 S  Steering Support Bracket
39 738-0143 1 /P Shoulder Screw, 3/8-16
40 736-0331 1 /P Bell Washer, .39 x 1.13 x .062
41  738-0140 1 S  Shoulder Screw, .435 x .178, 5/16 x .56
42 736-0242 1 /P Bell Washer, .34 x.872
43  710-0643 1 /P Hex Bolt, 5/16-18 X 1

WWW.mymowerparts.com



Page 47 of 48

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Tractor Body/Fuel Tank/Hood

P ”/ -
m\\\ ““““wwm””/ /
A N\
AR
‘ \
5 o / lm,ﬁ“““y””
\ \\ ;.
/ / / / / T N, \\\v,
Q _ \ \ AR e W
..A g/ / \“mv/l ,m_nm“u -WN/“/,A%MM”W%MKH-&
\ : Y/ O AR mr v T -
/ m /) \““““\“%{ /,//” JN//%M?,/ y
£\ L A SN\
¥ “‘““\ . lll T \\\& m &“ S n.\\\y \Muﬂ“ ,Y/\ ” SR // \
/ o / £ ;
£/, \ J & /e _m‘vw‘ .\w 2 o
‘_‘m_“mwmm“v y G 2Ry
St Y f/ / . et \
7/, / / S SR <«
() Z SR AN
oAy & A NN/ TS\ e \ o
IS Nt L AN D
N\ /4 le i S L TN TS i\ N A @) LT LT L
\ _,,,,A“\“\\“N 7 . e >0 [ \. N //a 7
Q) 4 ¥4 A g =T Y \_
\ \ 1.\ N ¥y Ny} T ) * A \ ,
v ﬂ..\\ “uwm\ Z, “mm\ A /:\_ ~ ;‘ ///r!\“A N
\ 4 4 \\ ./ “‘\‘ .4\ A.M.r..\\A, VY, // . /lluu“w / ;S
[ N RE oY 2NN , A
7o) A oY N VNS ™o ,
S . AN N RN NOW
45 TN D)) 7 A Dl
[/ 7 AN/ Py Y gy
\ \ ’ \ / /\ ) \n\\\\ @.\ 7, \\ ‘.\ N\\
/] SN/ - "l ey
/o /@ AN Y \J\\ “v“\\
@O M / o N N /A \W\ \““‘
w - - : , ‘ AN * } 4 \““\
5 83 Ne o 8 I 7
\ r // p N\“
/// ,// / \\ R \\ y \\H\ “m \\!Nm / \\_ / \. \\ MM\\\
\ ! . P V) L | L TR ! g b ‘; - I_
R v /. r ; Y
/ / V”\ \W“M P \W W\\\\M \\ ) \‘ ﬂ\ ,\‘ \\ //
@D \ v\ “_m\n e \\ / r/ ) /
.y_/ L3 m A . _mm m“\.N“UI , \\ ;) \
\ AW AEN S \y
\ =4 A\ 2\ A v
| 3 DO\ e
\ \ & aﬂ.\w { NS ® - \
/_ b\ 2\ y \ AP\ % S \
N7 AN 8 e
1A \ nn : w \ V\\\\\ D / L §
Ammmw \J,d/ /(ymr _m.ﬂ ) /V ‘Wﬁ \\\m“\ / e .. / /
1 \\ T X2/ ¥ .
/ \EEZST Wk 7 %
/ e ~30\ \ Heo / .- /
/ { / \ VoA | /
8 R & N L S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1170 S/N 1HO19H - 1H310H
Tractor Body/Fuel Tank/Hood

Page 48 of 48

Ref#  Part Number Qty S/P/F  Description
?1  683-0195 1 Bracket Assembly (8-style)
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
3 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
4  710-0924 1 /P Phillips Pan Screw, 1/4-20 x .75
5 710-1017 1 /P Truss Phillips Screw, 1/4-20 x .625
6 710-1268 1 /P Screw, #10-16 x .375
7  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
?8 712-0271 1 /P Hex Sems Nut, 1/4-20
9 712-0292 1 /P U-type Speed Nut, 1/4-20
10 712-0431 1 S Flange Lock Nut, 3/8-16
11 726-0211 1 S  U-nut, 5/16-18
12 726-0293 1 Retainer Nut, 3/8
13 731-1854 1 S  Headlight Lens (8-style)
14  735-0126 1 S  Rubber Washer, .87 x .33
15  736-0105 1 /P Bell Washer, .401 x .87 x .063
16  746-1085 1 S/IF Choke Knob/Cable (Model 1180)
17  783-0475 1 S LH Side Panel (8-style)
?18  783-0476A 1 RH Side Panel (8-style)
19 783-0477 1 S  Grill (8-style)
20 783-0478A 1 S  Hood (8-style)
21  783-0551 1 Hood Hinge Bracket
?22  783-0553A 1 S  Hood Support Bracket
23  710-0604A 1 /P Self-tapping Screw,5/16-18x.625
24  751-0603 1 S  Fuel Cap
25  751-0659 1 S  Fuel Tank
26  710-0809 1 Self-tapping Screw, 1/4-20 x 1.25
27  710-0895 1 Self-tapping Screw, 1/4-15 x .75
28 710-3217 1 /P Truss Phillips Screw, #8-32 x .375
29 712-0142 1 /P Hex Nut, #8-32
30 731-1857 1 Throttle Control Knob
31 731-2225 1 S  Dash Panel (8-style)
32 731-2226 1 Cruise Control Button
33  731-2227 1 Parking Brake Button
34  736-0142 1 S  Flat Washer, 9/32 x 1/2 x 1/16
35 747-1196 1 Brake/Cruise Pivot Rod
36  749-1087 1 S  Dash Support Tube
37 747-1184 1 Heat Shield Support Rod
38  731-2245 1 Heat Shield (8-style)
?39  726-3046 1 /P Ratchet Clip
40  725-1752 1 S  Electric PTO Switch
41  712-3027 1 S  Hex Flange Lock Nut, 1/4-20
42  736-3078 1 /P Flat Washer, .349 x 1.0 x .063
43  710-1238 1 /P Screw, 5/16-18 x .875 (Grade 5)
44  712-3004A 1 /P Hex Nut, 5/16-18
45  747-1215 1 Hood Latch (8-style)
46  712-0349 1 /P Hex Nut, #10-32
47  710-0473 1 /P Machine Screw, #10-24

WWW.mymowerparts.com



